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Test method

1/11
b |EEEVLLE BL258 (LGHLA) 3.82V 3500mAh/3600mAh 13. AWh/13. 8Wh (Rated/Typ. )
22 Chinese
Name of Sample|  » > Li-ton Polymer Battery BL258 (LG Cell) 3.82V 3500mAh/3600nAh
Eng]ish 13. 4Wh/13. 8Wh (Rated/Typ. )
e 1115070202
| Sample No.
E X3 2t KRAE G TR
Consignor SCUD (FUJTAN) ELECTRONICS €O, Ltd
N B G BFARA
Manufacturer SCUD (FUJTAN) ELECTRONICS 0., Ltd
BBk BAT (X TR BB MILEs WRARETH
TIONS “Recommendations on the TRANSPORT

T/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NA'

£ DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3

WA (R ISR LTS R AERHET D

| AT
! 3 /ﬁ 41/5G/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS "Recommendations on the TRANSPORT
Criterion F DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3

%4
A;t;‘;rl;’r?‘ce W . SRS

Silver grev and black Alupinum-plastics shell

HHRg 8 R 2015-07-29 HrlAeig B ¥ 2015-07-31 ~ 2015-08-13
Accepted Date Test Date

FEREMEIL SR e bt S LB eI L7 SRR

¥R B Altitude simulation, Thermal test, Vibration, Shock, External short
Test Items circuit, Crush, Overcharge, Forced discharge
2R, SRR O 1 (e fu b T X 15 iRsG A FRHETF D
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. bR,
#&'!ﬁ!‘#‘pﬁ The sample has passed the test items of UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38
Conclusion
MR (Date):  2015-08-13
ey T s S il Rechargeable Single Cell Battery. AT TS, T84T H AR R EA v
= w4l
Comment
Fi¥fiit L e !
Consignor
Add,gss Post Code
2
=
w0 . A €
Approver: Checker:\ 7 3 A "/ Compiler:
n%. g

Title:

B TR O
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2/11
N Name of Test Standard requirement or The .
No. Nons Clause Number of Standard Test Result |Conclusion| Remark
AN Ok ek Riaimu it ¥ RIbRHET
AU # ST/SG/AC. 10/11/Rev. 5/Amend. | 38. 3 k% 1. 1| SLBH 1
1 2 £  |u¥ Manual of Tests and Criteria ion See Appendix 1 oy /
Altitude simulationgr/se/ac. 10/11/Rev. 5/Amend. 1 38.3 Test T.1 A
AN (K Tl Sz i 1 kg FbRAET
SRR §1) ST/SG/AC. 10/11/Rev. 5/Ancnd. 1 38.3 A% T. 2 RLHH 2
2 Th N 1 UN Manual of Tests and Criteria Section See Appendix 2 4%
ermal test ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.2 Passed
W (kT ek syt R AbidET
#8H B ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 A% T.3 WP 3
3 Vibrati UN Manual of Tests and Criteria Scction See Appendix 3 ok /
ibration ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.3 Passed
Wam (& ek s ks fbide T
it ) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 RS T4 WA 4
4 Shock UN Manual of Tests and Criteria Section See Appendix 4 Lk
oC! ST/SG/AC. 10/11/Rev. 5/Anend. 1 38.3 Test T.4 Passed
AW (K ek i pismii WaFbRAET
P ) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3 k¥ T.5) U 5
5 E 1 sh UN Manual of Tests and Criteria Section See Appendix 5 4t
xternal short |sv/sc/ac. 10/11/Rev. 5/Awend. 1 38.3 Test 1.5 Passed
circuit E
WA Ok Pl fpEiaLix 15 R RAET
FE ) ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3| BLHHE 6
6 Crush g T.6 See Appendix 6 G
Tus| UN Manual of Tests and Criteria Section Passed
S1/5G/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 8. 3 Test
AW (X ek st A5 RIBAAET
S ) ST/SG/AC. 10/11/Rev. 5/Anend. | 38.3 W82 T.7) RHRT
7 I UN Manual of Tests and Criteria Section See Appendix 7 ks
Overcharge ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.7 Passed
Wz I €T faR s s i 1 e R T
) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 A% T8 LK% 8
8 F 3%*3’&% UN Manual of Tests and Criteria Section See Appendix 8 okt
orced discharge |sy/sc/Ac. 10/11/Rev. 5/Anend. 1 38.3 Test T.8 Passed

BRI A

Test Environment
Condition

Ambient temperature: 20C

Vg% 1 20°C-22°C PRI : /%

TR, Nk, dreals (rilis LR e
ﬁ&‘a"iﬁ B Al timdvl simulation, Thermal test, Vibration, Shock, Externalshort
Test ltem circuit, Forced discharge
HOREHL . -
Subcontracted Test sozpz | A I HAAR o % 511440
Condition Subcontracted | Name AT Post Code

Laboratory | ik | i Ml s 3% oo TTIR?

Address B13%Z - Tel

~99°C :Ambient humidity:/%
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3/11
A% 1 BBAR LA | R
No. Name of Test Items | Ajtitude simulation
. I H Bef i f
#e | HaRs A Delore RBE Afler | e g 45k | M @A | She
&5 Sample Status RE FFbd/E V% 2 F#%4, /& |Mass Loss| Residual ne
Sample Mass ocv Mass ocv OCV  |Other
No. /g A /g A% 1% 1% Event
001 51. 659 432 | 51659 | 4.82 0.00 | 100.00 | O
002 51. 736 432 | 51738 | 432 0.00 | 100.00 [ O
008 | mnorend o | 51601 4.32 | 51600 | 4.32 0.00 | 100.00
e
08 | e, | e 432 | sns62 [ 432 0.00 | 100.00
NCoE A
005 | omm e | 51841 4.32 51. 841 4.32 0.00 100. 00
08 | o e | 6L 432 | su793 | 432 0.00 | 100.00
1CYCHE A A A e .
007 ICYC Fully charged 51.748 4.32 51. 750 4.32 0.00 100.00 | ©
008 | o ek 51.497 4.32 51. 498 4.32 0.00 100.00 | ©
0 | o e | 51706 432 | 51708 | 4.32 0.00 | 100.00 | ©
Ol | s e | 51T 432 | 51571 4.32 0.00 | 100.00 | O

LLFZ

This space intentionally
left blank

fik: L-iih V-TA D-RRAR R
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-F
No Disassembly,No Rupture & No Fire.

F-Azk 0-Ridh. LiRA. AWK, KRR RAK.

ire O-No Leakage.No Venting,
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4/11
A5 9 ¥R B 4 AR iR
No. Name of Test Items | Thermal test
e |  many oL Bee RS Aler | g inx| Aiaam| K
&5 Sample Status F¥E | ARLE RE FF 3%, /& | Mass Losy Residual | L%
Sample] Mass ocv Mass ocv OCV  |Other
No. /g N /g N 1% /% |Event
01 | jomrenw o | 51669 432 | 51655 | 427 0.01 98.84 | O
002 | grexs . | 51 4.32 51. 733 4.26 0.01 98.61 | O
O R I N 4.32 51. 595 4.21 0.01 98.84 | O
004 | ey | 51.862 4.32 51.858 4.26 0.01 98.61 | O
005 | qinmeXe® o | 51841 432 | 51836 | 4.27 0.00 | 9.8 | O
008 | g | L7898 432 | su7er | a2 0.01 98.84 | ©
07 | e premt o | 51750 432 | s5.743 | 4 0.01 98.84 | O
008 | ekt o | 5L498 432 | sL492 | 427 0.01 98.84 | O
0 | o e | BL7GE 432 | sL702 | 427 0.01 98.84 [ ©
010 | |erordht o | 51571 4.32 | 51366 | 4.27 0.01 98.8¢ | O
o[ ™ et e

Bii: L V-IA DA R-SE PRk 0-Rih. RS, RAE. AR, RAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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5/11
A5 3 BB B L AR ezl
No. Name of Test Items | yipration
2 #ﬁp{k,{% 1&%#\‘ Before 1&—’&5 After &'i"lﬁi *]'3:‘@/5 i_&
P Sample Status % 3 Few/E| KE | Fssw/E |Mass Loss| Residual | L&
Sample Mass ocv Mass ocv OCV | Other
No. /g N /g N 1% /% | Event
001 e s | BULESE | a2 51. 648 4.27 0.01 100.00 [ ©
> ICYCER Rl op o - —
02 | e e | L35 | 48 51.725 4.26 0.02 | 100.00 [ O
008 | jyerrdfel o | 51595 | 421 51. 587 4.21 0.02 | 100.00 | O
004 | ermdset o | 51858 | 426 [ 51851 | 427 0.01 | 10000 [ O
005 | jqerornkel | 5183 | 427 51.831 4.27 0.01 | 100.00 | ©
06 | ercrnt | 5187 | 421 51. 781 4.21 0.00 | 100.00 | ©
07 | ermedset o | 51743 | 421 [ 5176 | 427 0.01 | 100.00 [ ©
008 | qeroubst | sL4e2 | 427 | sl485 | 4 0.0 | 100.00 | ©
009 | joecmard o [ snro2| 427 | snees [ 427 0.01 | 100.00 | ©
010 i 51.566 | 4.27 51. 559 4.27 0.01 100.00 [ ©

1CYC Fully charged

4 s | This space intentionally
25
BT left_hlank

Biz: Ll V-RA D-fEAR R-2REL F-ALK 0-Rah. RMA. MR, RER. ALK
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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A5 HHA B L AR it
No. . Name of Test Items Shook
i PR XA Before KB B After FERA | MAOE | 2
5 Sample Su:tus ¥ | Ages| AE F$5, /% | Mass Loss| Residual | L&
Mass ocv Mass ocv OCV | Other
lg N /g N 1% % Event
51.648 | 4.27 | sne47 | 4.27 0.00 | 100.00 | ©
51725 | 4.26 | 51724 | 4.26 0.00 | 100.00 | O
008 | o pend o | sLos7 | 42 51.587 | 4.26 0.00 9.77 | O
00t | jockent | sisst | 427 | 51850 | 4.2 0.00 100.00 | ©
005 | ket | siss | 427 | 51829 | 4.2 0.00 | 100.00 | ©
06 | joemm | sium | agm 51.780 | 4.27 0.00 100.00 | ©
007 | glcEeRt | si7ae | a2 | 51734 | 4w 0.00 | 100.00 | ©
008 | oilcery | siags | a2 | 51483 | 427 0.00 | 100.00 | ©
009 | immAn | se9s [ 427 | 51693 | 427 0.00 | 100.00 | ©
o0 | gckenn | sisse | a2r | sLss8 | 4.27 0.00 100.00 | ©
N T

Bt Lok V-ihA DAk R-BLE PR K 0-RiiR. RMA. LMK, RAR. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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A% 5 KR B %A S
No. Name of Test Items External short circuit
f O e
HamE Wk g e ERRR
Sample No. Sample Status s xlern/at ErperateS Other Event
ICYCEA TR ;
001 1CYC Fully charged 56.3 9
5 ICYCREA R SR R
002 1CYC Fully charged 56.6 0
i ICYCTEA W .
003 1CYC Fully charged 56. 6 2
; 1ICYCTEA TR o i
004 1CYC Fully charged 96.5 Q
0 10YCTE2 7t |
005 1CYC Fully charged 56. 4 (6]
ICYCHEA TR N |
006 1CYC Fully charged 56. 3 0 |
1CYCSEA .
007 1CYC Fully charged 55.7 o
1CYCRA T -
008 1CYC Fully charged 56. 1 0
1CYCTEA T N
009 1CYC Fully charged 56.3 0
e
010 CTEESI 55. 1 0

1CYC Fully charged

This space intentionally left
blank

%k DRk RREL PRk 0-RfER. RALK. R#MAL
Note: D-Disassembly ~R-Ruptur  F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 B B LA i
No. Name of Test Items Crush
) ;g
HahF MRk hdﬂgf@ﬁﬁmx TR
Sample No. Sample Status A et ern/ac CHIpetature Other Event
1CYC 50%% fit 99 ¢
011 1CYC 50% Capacity 23.2 0
1CYC 50%7 fit o ¢
012 1CYC 50% Capacity 23.2 O
; 1CYC 50%7 it
013 1CYC 50% Capacity 22.8 0
1CYC 50%%¥ Bt P
014 1CYC 50% Capacity 23.5 0
- 1CYC 50%%¥ it 929 Q
1o 1CYC 50% Capacity 22.9 0
B Fal This space intentionally left blank|

&ix: D-MRAR F-AR2K O-ABR. AKX
Note: D-Disassembly F-Fire  O-No Disas

sembly & No Fire.

=
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9/11
A5 7 AR B & AR A
No. Name of Test Items | gvercharge
H b5 HaRE H AR H
Sample No. Sample Status Other Event
016 1CYCE4 Fi 0
1CYC Fully charged
017 1CYCTEA TR (6]
1CYC Fully charged
10YCTEAFE 0
018 1CYC Fully charged
1CYCTEAFE 0
019 1CYC Fully charged
i 50CYCHEA Fi 0
020 50CYC Fully charged
021 50CYCTEARFEH O
50CYC Fully charged
oY 50CYCTER TN [e)
022 50CYC Fully charged
by 50CYCTEAFE 0
023 50CYC Fully charged
BFZA This space intentionally left blank

Hix: D-RRAR P-ALK 0-RAETR. AAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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10/11
A% " Kl B LA il
No. Name of Test Items Forced discharge
Hasd HaRE SRR
Sample No. Sample Status
p P Other Event
024 1CYCTEA U 0
1CYC Fully discharged
i ICYCTEA s
2
025 1CYC Fully discharged 0
e ICYCTEA R0
2i
026 1CYC Fully discharged 0
= ICYCTEA R
027 1CYC Fully discharged o
1CYCTE A R
9!
028 1CYC Fully discharged Y
ICYCTEA A
91
029 1CYC Fully discharged o
1CYCTEA I
030 1CYC Fully discharged o
1CYCTEA T
031 1CYC Fully discharged Y
v 1CYCTE A
032 1CYC Fully discharged Y
2 1CYCTE AL
033 1CYC Fully discharged o
50CYCTEA T
034 50CYC Fully discharged 0
P 50CYCTEAR It
035 50CYC Fully discharged 0
o 50CYCTEARI
036 50CYC Fully discharged 0
50CYCTER I
037 50CYC Fully discharged 0
y 50CYCTERIE
038 50CYC Fully discharged o
2 50CYCIEA A HL
039 50CYC Fully discharged 0
50CYCTE4s L
040 50CYC Fully discharged 0
50CYCHE A
041 50CYC Fully discharged o
50CYCE A
2
042 50CYC Fully discharged o
. 50CYCTEA L
043 50CYC Fully discharged o

HiE: D-MRAR F-ARK 0-RMR. RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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Manufacturer:

SCUD (Fujian) Electronics Co., Ltd.

Address: No. 98, Jiangbin East Avenue, Mawei District, Fuzhou, Fujian, China
Telephone: 156 0501 5073

Website: www.scud.cn

Email: Ella.Wang@scudgroup.com



Test Laboratory:

Shanghai Research Institute Of Chemical Industry Testing Co., Ltd.
Address: No. 345 East Yunling Road, Putuo, Shanghai, China 200062
Telephone: 86-21-31765555

Website: www.ghs.cn

Email: zmh@ghs.cn



